

Y-table

T-220831.2272

INTERNAL TEST REPORT

Item/ product	DP-125
Else	Level 2
Objektive	Testing the strenght
Start date	30.08.2022
Test initiated by	STJ, ARJ, PJ
Standard	EN 16139
Normative references	EN 1728
Section of standard	6.14 auxialiary writing surface load test
Number of cycles	10
Placement of weight	100 mm from the edge of the tabletop
Number of N/kg.:	300 N
Project responsible	STJ
Status	Passed

RESULT OF THE TEST

Approved Yes (31.08.2022)

FURTHER INFORMATIONS TO THE TEST. PICTURES/VIDEOS.

